Loading
Hey! This thing is still a Work in Progress. Files, instructions, and other stuff might change!

Truck V1

by reza, published

Truck V1 by reza Jan 16, 2013

Featured Thing!

Description



Assembled Dimensions
(L) 182 mm x (W) 73 mm x (H) 82 mm

Total Parts: 20



Screws List :

(countersunk flat head cross recess screw_iso_ISO 7046-1 - M2 x 6 - Z --- 6N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M4 x 8 - Z --- 8N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M5 x 12 - Z --- 12N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M6 x 16 - Z --- 16N)
(hex screw gradeab_iso_ISO 4017 - M6 x 12-N)
(slotted set screw cone point_iso_ISO 7434 - M5 x 8-N)
(socket button head screw_iso_ISO 7380 - M4 x 8 --- 8N)
(socket head cap screw_iso_ISO 4762 M4 x 6 --- 6N)
(socket head cap screw_iso_ISO 4762 M5 x 8 --- 8N)

Recent Comments

view all

hi
this file(1xpart4) has changed.I've uploaded a new file

Thanks Reza! Really cool truck, I'll post a pic when it is done.

Screws List :

(countersunk flat head cross recess screw_iso_ISO 7046-1 - M2 x 6 - Z --- 6N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M4 x 8 - Z --- 8N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M5 x 12 - Z --- 12N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M6 x 16 - Z --- 16N)
(hex screw gradeab_iso_ISO 4017 - M6 x 12-N)
(slotted set screw cone point_iso_ISO 7434 - M5 x 8-N)
(socket button head screw_iso_ISO 7380 - M4 x 8 --- 8N)
(socket head cap screw_iso_ISO 4762 M4 x 6 --- 6N)
(socket head cap screw_iso_ISO 4762 M5 x 8 --- 8N)

More from Mechanical Toys

view more

Liked By

view all

Tags

License

Truck V1 by reza is licensed under the Creative Commons - Attribution - Share Alike license.

Give a Shout Out

If you print this Thing and display it in public proudly give attribution by printing and displaying this tag. Print Thing Tag

Instructions

Truck V1

Comments

You must be logged in to post a comment.

GarrisonTECH on Jan 19, 2013 said:

Thanks Reza! Really cool truck, I'll post a pic when it is done.

reza on Jan 19, 2013 said:

hi
this file(1xpart4) has changed.I've uploaded a new file

GarrisonTECH on Jan 17, 2013 said:

What size screws did you use?

reza on Jan 18, 2013 said:

Screws List :

(countersunk flat head cross recess screw_iso_ISO 7046-1 - M2 x 6 - Z --- 6N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M4 x 8 - Z --- 8N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M5 x 12 - Z --- 12N)
(countersunk flat head cross recess screw_iso_ISO 7046-1 - M6 x 16 - Z --- 16N)
(hex screw gradeab_iso_ISO 4017 - M6 x 12-N)
(slotted set screw cone point_iso_ISO 7434 - M5 x 8-N)
(socket button head screw_iso_ISO 7380 - M4 x 8 --- 8N)
(socket head cap screw_iso_ISO 4762 M4 x 6 --- 6N)
(socket head cap screw_iso_ISO 4762 M5 x 8 --- 8N)

unknownhand on Jan 17, 2013 said:

Just like the classic toys i remember playing with:) nice

reza on Jan 17, 2013 said:

;)

toybuilder on Jan 17, 2013 said:

Very nice! I salute your patience to make 20 separate parts!

reza on Jan 17, 2013 said:

Thank you!

Top